P1L6-8T€-008"1

138 9ANEIUISaIday MIAIRG JPuIoIsn) XJOIVIVd 1oL 1o
JA[BOP JINoA 1oE)ued aseald onpoad siy) Jo Ajquuasse oy} PIs wpqoxd Aue dudLIddX NoA J§

D ‘NOISIAHY

YAINIVH 10 LATIVIN 43990y .
LIIDOS HONI 91/6 .
LAHDLVY .

ATAINASSY 404 ATIINOAA STOOL

SLHAHS NOLLONWLSNI
ATAINASSY LONdOUd

]
. 590
INTIWHOV.LLY SSTId O5TT TVOLLYIA

"ONI AdOdVIVd




065 VERTICAL LEG PRESS ATT. ASSEMBLY PARTS LIST

SORT AND COUNT ALL PARTS BEFORE BEGINNING ASSEMBLY
HARDWARE:

ITEM NAME/DESCRIPTION QTY
1 RT2D QT 1D o) By S 4
2 3/8 IN. WASHER ....cocoooriremuiumanmeeeseemaies oo eeeee e oo eoeoeoeoeoeoeeoeeoeeeoeeeeeeeoeoeeooooo 4
3 3/8 IN. LOCK WASHER ...cccccveveemmmmnrmreeemnmeeeeeeeeeoeseeeseosee oo oo 4
4 0] 5N 21 1 1 O 2
5 3/4 1.D. FLANGE BEARING ccccvvummmamiereeeoeeeeeeeoeeeee oo oo 2
6 3/4 1.D. STAR LOCK COLLAR ... 2
7 5/16 X 1/4 IN. SET SCREW ....occovemmmmumeeeeeoeeeeeeeeeseseeeeeeoeoooeeoeoooeoooooeooooooooooo 2
8 CARRIAGE GUIDE ......coooeceeuemmmmmmmmimmmiereeomeeoeseseeseeeeeeeeeeeeoe oo 2
9 LR IR OB SN 0 €N 1
10 TXS NG GRIP ..o eeeeveeeesmasmsee e eeeeeeeeese e 2
WELDMENTS/PARTS:

ITEM NAME/DESCRIPTION QTY
1 FOOT PLATE ..o (6388701)......eeeoeeeee 1
2 18] 22703 2y L (6388801).......oeeoeeeeerre. 1
3 BACK PAD SUPPORT .....ccovvvvmmrmerrerrnresrseessesereersoorooess (638910 ) oo 1
4 HEAD REST w.ooooooeeeeeeoeeoeeeeoeoeoeeooeoeooo (6308201)..........eeoeee . 1
5 SAFETY HOOK LEVER ..o (6390301)........eeeoeer 1
6 SUPPORT SHAFT .......oooooeoeeoeeeeeeoooeeoeeeoooooooo (6389001).....co.ooeoe 1
7 HEAD REST TUBE ......ooooooeeeeeeeeeeeeooeeoeoeoeoooooooooo (6308501)........eeeoeeee 1
8 7.X0i 1 7.¥0 TSSO (6334501 ..o 1
9 4 X 7 IN. ROLLER PAD ..o (6194601)........o.eooeeee. 1
10 14 X 6 IN. NON SKID STRIP ..ocoooooooooooeeooooo (6338301 2

065 VERTICAL LEG PRESS ATT. ASSEMBLY INSTRUCTIONS

10.

11.

12.

Insert one (1) 1-3/4 IN. END CAP into the end of the md.wwowﬂ as shown on drawing.

Attach two (2) CARRIAGE GUIDES to each side of the SUPPORT as shown on drawing,

Insert two (2) 3/4 1.D. FLANGE BEARINGS into both ends of the SUPPORT, as shown on drawing.
Attach gm A.mv 14 X 6 IN. NON SKID STRIPS to the FOOT PLATE as shown in (DETAIL B)

Pass the SUPPORT through the (PIVOT STOP) of the FOOT PLATE as shown on drawing, and
assemble the SUPPORT to the FOOT PLATE using the SUPPORT SHAFT. SECURE the SUPPORT
SHAFT in place using two (2) 1/4 X 5/16 IN. SET SCREWS. (SEE DRAWING)

Slide the end of the SUPPORT TUBE into the (CROSS BRACE TUBE) of the ROTARY SMITH, until
the (SMITH BAR) is positioned between the L-PINS and the CARRIAGE GUIDES on the SUPPORT.
(SEE DRAWING)

When the (SMITH BAR) is up against the L-PINS of the SUPPORT, insert one (1) DETENT PIN into
the hole in the SUPPORT behind the (SMITH BAR).

Slide two (2) 1-1/4 X 5 IN. GRIPS onto the HANDLE of the BACK PAD SUPPORT, as shown on
drawing.

SECURELY assemble the BACK PAD SUPPORT to the BOTTOM of the BACK PAD as shown on
drawing, using two (2) 3/8 X 1 IN. BOLTS, two (2) 3/8 IN. LOCK WASHERS, and two (2) 3/8 IN.
WASHERS.

Assemble the 4 X 7 IN. ROLLER PAD to the HEAD REST as shown on drawing, using the HEAD
REST TUBE, and two (2) 3/4 1.D. STAR LOCK COLLAR.

SECURELY assemble the HEAD REST ASSEMBLY to the BOTTOM of the BACK PAD as shown on
drawing, using two (2) 3/8 X 1 IN. BOLTS, two (2) 3/8 IN. LOCK WASHERS, and two (2) 3/8 IN.
WASHERS.

Position the BACK PAD ASSEMBLY into the ROTARY SMITH MACHIN E, as shown on drawing.
Attach the SAFETY HOOK LEVER to the SAFETY HOOK of the (SMITH BAR) as shown in

DETAIL A, and hold in place with one (1) DETENT PIN. Use this SAFETY HOOK LEVER to rotate
the (SMITH BAR) when performing the exercise.

(¥



co/or | OdN o fes/or] O¥M o, ce/e | G ; -
Tt tdor
@NO.V@ oy omwee} TS 8/ ”J;H ~
101G90 ASSY LIV SSZ¥d 931 L83 moom R £ vi3q 338
e 31141004
VLIOSAINNIN AISWTY o} i ol
"ONI AJogvdavd m& laon o samac) #3IA WOLLOE)
L r—————
g 1viid
T/ v —e— |

d01S 10Ald

N | Jﬁ%

NFESSAGCZ R CR

F-

o<m.xo<m.|// .
|
* i
1d0ddns ! 1
_ 8/l — N
— 1IVHS 1d0dans N

o \,
¥ Nvi3a 335 “ . \— QiS—LINY 9 X ¥L

o ,

#7 ~

¥ _/_\mm// (2) oNiuvaa

" ! ~ JONVL NI #/€

b

1 |

(I

T

!

"

I (2) 3ano

“ 3IOVINEVO

“

{

]

|

+

- ~
A \\\MM\\ “\ 7“. NA/ - AN I¥0ddNS avd Xova
e 2T b _ﬂ N N Y i @@ o NG x| .
_\\\M\MM\A// . h //////VP ﬂ«xu“ w , . () 17108 NI L X 8/¢
\\\f\\\\,\_ borh ~O~ i dvg HLINS | : .
PN o } At ,,, (%) ¥IHSYMIO0T M 8/
R B S P ) sawown w o/5
e NN b1 S RIS
LT 1 B |
B Nt G T |
F\/ L/// /////”.r \\\ f&_ " O I
~ X b _
S AITE a7 v 1vi3d
St ~ . _...._\\VV\ e ! ;! :
T SOOI VT Ny JIATT MOOH AL3IVS
s B SN o | 1538 OVl
@ L o/
~ " _J__ \ \ \\
! N7 1
LA ]
F//// //// \ / \ Nid IN3i3Q
= ~~ /
T A
" 3@nL 30vag SSO¥d ) N,
PN
- SJ00H AL34YS (2) ¥vTI00 XO0TVIS “at ¥/€
02z JEo v/L 1 svm| 8 HIINS -Adv10d . HIINS AYV1Od 3gnl 1S3y av3H
se/o1 | oum | sotz 3svIEs MaN| Y N avd MNJ:—ON_ NI L X ¥
v Gddy 1 ON DHO NOWIROSXT —
SNOISIAZY = .ﬁz\sozm m<m 10—




